



TEST CERTIFICATE

NO. 2021-515-1

Order No.: TUD 2021-EN12600-515

Owner of this document: Folienwerk Wolfen GmbH
Guardianstraße 4
06766 Bitterfeld-Wolfen

Manufacturer: Folienwerk Wolfen GmbH

Test item: Laminated safety glass according EN 14449

Glass type: 3 mm Float / 0,38 mm evguard® / 3 mm Float

Test standard: DIN EN 12600

Test procedure and decision rule of the FSL: PrA-PP EN 12600

Date of testing: 04.11.21

Depending Test Report No. 2021-515 dated 02.12.2021

Test result: The tested samples fulfill the requirements for a classification according to DIN EN 12600

Resistance class achieved: 3(B)3

Dresden, 02.12.21

Prof. Dr. ir. Christian Louter

Leader of the Laboratory

This test certificate refers exclusively to the test item described in the associated test report. The validity of this document expires if the materials used or the manufacturing parameters are changed. This test certificate may only be reproduced in unabridged form.

Dr.-Ing. Jan Ebert

Deputy Leader of the Laboratory



SAC23 – approved PÜZ-Stelle
Test Laboratory accredited to DIN EN ISO/IEC 17025:2018
Notificated Test Body NB 2889